

TECHNICAL DATASHEET

3460 // BLACK BARRIER

Material:	Chloroprene, black
Coating:	-
Size(s):	7-11
Packaging unit:	144 pairs
Certification:	EN 388, EN ISO 374



Description

NITRAS BLACK BARRIER, chemical protective gloves, chloroprene, black (colour code: 1000), length 30 cm, flock lined, protection against micro-organisms and bacteria, for food contact

	Material	Colour
Palm:	Chloroprene	Black
Index finger and thumb:	Chloroprene	Black
Back of the hand:	Chloroprene	Black
Fingertips:	Chloroprene	Black
Cuff / knitted wrist:	Chloroprene	Black

Thickness (approx.)	mm
Finger	0.6
Palm	0.6
Cuff	0.6

Kreissparkasse Köln

IBAN: DE06 3705 0299 0127 0022 11
BIC: COKSDE33XXX

Deutsche Bank

IBAN: DE77 3707 0060 0511 1661 00
BIC: DEUTDE33XXX

Postbank Köln

IBAN: DE48 3701 0050 0006 3545 01
BIC: PBNKDEFF

Sparkasse Köln/Bonn

IBAN: DE47 3705 0198 1929 8404 68
BIC: COLSDE33XXX

HypoVereinsbank

IBAN: DE41 3702 0090 0027 7497 47
BIC: HYVEDE33XXX




Es gelten unsere allgemeinen Geschäfts- und Lieferbedingungen (zu finden unter www.nitras.de oder auf Anfrage). Our general terms and conditions of business and delivery apply (can be found at www.nitras.de or on request).

AS Arbeitsschutz GmbH | Heinrich-Hertz-Str. 11 | 50181 Bedburg | Germany | Geschäftsführer / Managing Director: Jens Thome, Ingo Kielholtz, Tim Kielholtz | HRB 40080 | Gerichtsstand Köln | USt.-IdNr.: DE121851940

+49 2272 9060 0

info@nitras.de

www.nitras.de

EN 420:2003 + A1:2009		Test parameter	Performance level	Test result
		Dexterity	1-5	5
EN 388:2016		Test parameter	Performance level	Test result
 2111X	Abrasion resistance		1-4	2
	Blade cut resistance (Coupe-Test)		1-5	1
	Tear resistance		1-4	1
	Puncture resistance		1-4	1
	Blade cut resistance (TDM)		A-F	X
ISO 374-1:2016/Type A		Test parameter	Performance level	Test result
 AKJLMN	Methanol (A)		1-6	3
	n-heptane (J)		1-6	2
	Sodium hydroxide 40 % (K)		1-6	6
	Sulphuric acid (L)		1-6	2
	Nitric acid 65% (M)		1-6	6
	Acetic acid 99% (N)		1-6	3
ISO 374-5:2016		Test parameter	Performance level	Test result
	Penetration		-	Passed
	Permeation		-	Passed